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Applicant : ANJL YIKE DECORATION MATERIAL TECHNOLOGY CO., LTD.
Add. of Applicant : ZHUYI RD., TANGPU INDUSTRIAL ZONE, ANJI ZHEJIANG, CHINA

The following sample(s) was/were submitted and identified by the client as:

Sample Name : WOVEN VINYL FLOOR COVERING
Style/ltem No. : ECO-43002/50cm*50e¢m
Number (6 PCS
Manufacturer AN ¥IKE DECORATION MATERIAL TECHNOLOGY CO., LTD.
: ZHUYT RD., TANGPU INDUSTRIAL ZONE,
ANIJI ZHEJIANG, CHEINA

Sample Receiving Date  : Feb. 10, 2014
Testing Period : Feb. 10, 2014 to Mar. 03, 2014

Test Requested : As requested by applicant, to determine the properties of the samples in
accordance with EN15114:2006/A1:2008

Test Conclusion : Samples have cleared the applied tests in accordance with

EN15114:2006/A1:2008, for details, refer 1o following pages.
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For and on-behalf of
Leading Testing International (Shanghai) Co., Ltd.
Gavin May/Mzi Glozhu
Laboratory Manager -LTI/SH
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TEST CONDUCT: TEXTILE FLOOR COVERINGS — CLASSIFICATION OF
TEXTILE FLOOR COVERINGS WITHOUT PILE (EN 15114:2006/A1:2008)

I. Test Resulr:

Test
Method

Hequirements Hesult Yerdict

No. | Properties L nit

Fiber compasition of use ‘ PNV copted
_ ‘ | SO 1833-1 = o .
surface PCT" fibre

Calour Wl 1SCH10S =3 - B
2 | laslness 1o | — Grade o I .
rubhing dry o o . ‘ AF

Colour Color change =R 3 : P

30| fasiness o S ' { Crad o ' ]
SR Siaining on | Tdde EO| . i}
wate i =23 -5 P
2t surface ‘ -

. Hairiness {pilling) o N 19453
4 Grude

(200 cyeles) ‘ {Test )

- - - — e . 1 - I F — . i
5 Total thickness mm | IS0 1763 rorminal - - | 0% 2.67 | J_

B | Total miss per area Em* IS0 8543 | nominal - 10%

| | I I |
S0 . 4z -
| _ ‘ Drum  test 3000 R ) IR0 1036] =
7 ; Grade _ L ——— ————

Yellerman 22000 R | (Method A "=

= c canditi - = g 3
Castor chair A candition ‘ N Y5 ‘ Ar=24 3

:l
—— —_ 1 —_— ] I
[ B condition (Method A AT-=2.0 3 r |
2H in aven at &0 ] o | - N .
‘ } g L (1015 r

suitahility

[ Shrinkag e =
. 2H in water at i (1.2%; in both .
| 0.0z r

Dimension | 207 directions:

] _ 7 IS0 2551 . T —
change 242H 1 aven at N Cxtension =
%4 .12 | r ‘
o

alC - 0. 2% i bath

48H at 23T diractions

‘50%RH
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TEST CONDUCT: TEXTILE FLOOR COVERINGS — CLASSIFICATION OF

TEXTILE FLOOR COVERINGS WITHOUT PILE (EN 15114:2006/A1:2008

Test ;
No. Properties Unit Requirements Result Verdict
| Method
10 | Mass loss of lisson test g/m? EN 1963 = 9.87 -
11 | Dynamic coefficient g EN 1963 = 0.59 =
: horizontal . 5.51x 101 -
Electrical Geometrical
12 ’ £ IS0 10963
ThSECS vertical - 1.66x 101 o
Static electrical propensi IS0 6365
13 : e kV : <2. 0kV 0.61 P
(walking test) (25%RH)
Remark:
1.  Test results arc only responsible for sample(s) submitted by applicant, reler to sample photo,
2. “P"=Pass, denotes the item conforms (o the reguirements,
3. “*7 PET denotes polyethylene glyeol terephthalate;
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TEST CONDUCT: TEXTILE FLOOR COVERINGS — CLASSIFICATION OF
TEXTILE FLOOR COVERINGS WITHOUT PILE (EN 15114:2006/A1:2008)

IL. Appendix

Photo of Sam
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